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N\ . GORT
KBT Lt WM " FLAMEPROOFING
132 Saltiey Road W - SERVICES
Saitiey ' A temefivigy e o et Bt 1
Birmingham
B/ 4TH
Date  12001/11 . Cartificate No. 5100
Fabric = White Fabric Qrder No.

Length 025 metres

This is to cartify that we have camed out an in-hnusa test on a sampla of the supplied fabrc detailed
shove.

The results from the test show a satisfactory PASS to BS 5867 Part 2
Type= B 2008

(Tested according to ENAS0 15025, 2002 Face Ignition).

Mii kests have been camed oul on tha durability of the fabric's flama retardant properties, and wa ars
theretars unable to provids any ecommendations ragarding fabric care

Y oure faittully

ForJ £ Talbot B 5
(Iead of Testing)
GS/FN2

Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Rregistered Office: 7A Gordon Stree!, Shaw, Oidham OL= 8EL
Tel; 07706 8492595 of 01706 8458226 Fax 01706 549305 Emall salesdioors oo ul
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GORT
KBTLtd FLAMEPROOFING
132 Sailley Road SERVICES
SEMEF & ferrityg Tmreod oy S L
Hirmingham
B7 4TH
Data 1201011 Certificate No. 5103
Fabric White Fabric Order Na.

Lan{;th (.25 metres

This ts 10 centify that we have carried out an in-houss test on & sample of the supplied fabric detalled
above.

The resulta lrom e lest show & PASS o pass BS 8852 - 2008, Ignition Sourca 5.

Mo further fests have bean camed aut on the durahility of the fabric's flams retardant properies, and
we ara [harefore unabis to provide any recommendalion regarding fabric care '

Yours falthully

For.l E Talbol B.Sc
(Head of Testing)
GEFN2
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Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Ragistered Office; TA Gordon Stresl, Shaw, Qigham QL2 6EL
Tel &7 706 &49295 or G1706 345286 Fax 01706 B49305 Emall! satesibnarts.inadk
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